SCOOTER PARTS --> FIGHTER --> 12.REAR LIGHT ASSY

No. Part No. Description in Chinese Description in English Q'ty
1 HY-120100 Rear Fender, Rear Wheel 1
2 HY-120200 ǰ Front of  Rear Fender 1
3 HY-120300 ˮƤ Splash Fender 1
4 HY-120400 ֵ Rear Mudguard, Rear Wheel 1
5 HY-120500 ֵ֧ Bracket of Rear Mudguard 1
6 HY-120600 β Rear Light Assy 1
7 HY-120700 ͷ Rear Retro Reflecting Device 1
8 HY-120800 β Wire Cable, Rear Light 1
9 HY-120900 βƵ 2V/5w/21w Bulb, Rear Light(12V/5w/21w) 1
10 HY-121000 ת Bulb, L. & R. Turning Light (12V,10w) 2
11 HY-121100 յƵ Bulb, Rear Registration Plate Light 1
12 HY-121200 ˨ M6X16 Flange Bolt, M6 X 16 3
13 HY-121300 ĸ M6 Nut, M6 3
14 HY-121400 Թݶ-ST4.8X16 Screw, Tapping ST4.2 X 16 6
15 HY-121500 ƬM6 Clamp, M6 2
16 HY-121600 Ƭ4.2mm  Clamp, 4.2mm 4
17 HY-121700 ʮͷݶM6 X 25 Screw, M6 X 25 2